

BRE Test Report

Tests to PAS 59:2014 on Airfall Self-Inflating Fall Arrest Bags

Prepared for: David Leape, Airfall Ltd

Date: 9th June 2015

Report Number: P100440-1000, Issue: 2

BRE
Watford, Herts
WD25 9XX

Customer Services 0333 321 8811

From outside the UK:
T + 44 (0) 1923 664000
F + 44 (0) 1923 664010
E enquiries@bre.co.uk
www.bre.co.uk

Prepared for:
David Leape
Airfall Ltd
Britannic House
657 Liverpool Road
Irlam
Manchester
M44 5XD



Prepared by

Name Dr Paul Blackmore

Position Associate Director

Date 9th June 2015

Signature 

Authorised by

Name Dr Julie Bregulla

Position Director, Building Technology Group

Date 9th June 2015

Signature 

This report is made on behalf of Building Research Establishment Ltd (BRE) and may only be distributed in its entirety, without amendment, and with attribution to BRE to the extent permitted by the terms and conditions of the contract. Test results relate only to the specimens tested. BRE has no responsibility for the design, materials, workmanship or performance of the product or specimens tested. This report does not constitute an approval, certification or endorsement of the product tested and no such claims should be made on websites, marketing materials, etc. Any reference to the results contained in this report should be accompanied by a copy of the full report, or a link to a copy of the full report.

BRE's liability in respect of this report and reliance thereupon shall be as per the terms and conditions of contract with the client and BRE shall have no liability to third parties to the extent permitted in law.